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MODEL NO. 9079S

ITEM PART NO. DESCRIPTION QTY NOTE
001 416972-3 Sapka 9077-79F/SF*   1
002 416971-5 Sapka Csapszeghez 9077-79F/SF*   1
003 233031-6 Nyomórugó 12 233031-6*   1
004 151772-1 Fogaskerékház, komplett 9077-7   1
005 922261-1 Imbuszcsavar M5x40 9077-79F*   4
006 151776-3 GRIP 38 COMPLETE   1
007 213011-8 O-gyuru 7 213011-8*   1
008 256455-9 Csapszeg 11 9077-79F/SF*   1
009 331566-2 Hüvely 10 9077-79F/SF*   1
010 231995-8 Tekercsrugó 9 9077-79F/SF*   1
011 253878-2 Lapos Alátét 10 253878-2   1
012 226790-9 Tányérkerék 53 9079F/SF*   1
013 231994-0 Rögzíto rugó 17 9077-79F/SF*   1
014 231993-2 Rögzíto rugó 25 9077-79F/SF*   1
015 323944-0 Rögzíto hüvely 9077-79F (tenge   1
016 213757-6 O-gyuru 80 9077-79F/SF*   1
017 285836-0 Csapágyfedél 50 9077-79F/SF*   1
018 211326-7 Golyóscsapágy 2012DDW 211326-7   1
019 267041-1 Lapos Alátét 20 2106/9077-79F/   1
020 151774-7 Csapágyház, komplett 9077-79F/   1
021 151777-1 Tengely, komplett 9077-79F/SF   1
022 922221-3 Imbuszcsavar M5x16 922221-3*   4
023 163411-1 Védoburkolat 9079   1
024 265198-2 PAN HEAD SCREW  M8x25   1
025 122444-5 Belso illesztoperem 47 mm 9077   1
026 224543-0 Biztosítóanya 14-45/DIN 9077-7   1
027 931403-6 Hatlapú anya M8 3705/5500S/907   1
028 226789-4 Kúpfogaskerék 11 9079F/SF*   1
029 211132-0 Golyóscsapágy 6301DDW 211132-0   1
030 267113-2 Lapos Alátét 12 267113-2   1
031 262085-6 Gumi gyuru 38 9077-79F/SF   1
032 285835-2 Csapágyfedél 47 9077-79F/SF   1
033 912222-9 Süllyesztett feju csavar M5x16   2
034 516798-4 Forgórész 220-240V 9077-79F/SF   1

INC. 35-37
035 681630-2 Szigetelo Alátét 681630-2   1
036 253001-9 Lapos Alátét 10 253001-9   1
037 211087-9 Golyóscsapágy 6200DDW 211087-9   1
038 416131-9 Légterelo lap 9047F-9079F   1
039 266029-8 Önmetszo csavar M5x65*   2
040 526089-5 Állórész 230-240V 9077-79F/SF   1
041 183147-6 Motorház 9077-79F/SF   1

INC. 42
042 819064-1 MAKITA címke   2
043 851719-2 Adattábla 9079SF   1
044 643700-5 Szénkefetartó-sapka 7-18 64370   2
045 191957-7 Szénkefe, CB-204 191957-7*   1
048 183117-5 Kapcsolóház (jobbos+balos) 907   1

INC. 55
049 631363-9 Indítóáram-korlátozó áramkör 9   1
050 645200-1 Zajszuro kondenzátor 645200-1*   1
051 651178-8 Kapcsoló GA9020SF   1
052 231402-1 Nyomórugó 7 231402-1   1
053 416998-5 Biztonsági reteszelo gomb 9077   1
054 687010-0 Pánt 687010-0   1
055 183117-5 Kapcsolóház (jobbos+balos) 907   1

INC. 48
056 911148-2 Trapézfeju csavar M4x25 911148   4
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057 265995-6 Önmetszo csavar M4x18*   2
058 687053-2 Kábel-feszültségmentesíto 6870   1
059 695123-3 Kábel   1
060 682560-0 Kábelvédo 10 682560-0*   1
061 911221-8 Trapézfeju csavar M5x16 911221   3
A01 782407-9 LOCK NUT WRENCH  35   1
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